Type 2 Diabetes Management Protocol

SCREEN all adults > 30 years for random blood sugar (RBS) or fasting blood sugar (FBS)*

*Fasting blood glucose (capillary or venous) is defined as patient is has not taken any fluid/ food for more than 8-12 hours excluding water

FBS

é_ IF > 126 mg/dl (> 7 mmol/l) &
P > 126 mg/dl (> 7 mmo
SUL ™D | _ 150 mgdl (< 8.3 mmolil)

1 © .9 COUNSEL for diet and physical
e | &= activity for one month

FBS
IF>150 mg/dl (> 8.3 mmol/l)
& < 325 mg/dl (< 18 mmol/l))

RBS
IF>200mg/dl (> 11.1 mmol/l)

RBS or FBS ]
& < 325 mg/dl (< 18mmol/l))

IF>325mg/dl (> 18mmol/l)

® @ Patient to come in fasting
w* stage next day for FBS & AT

After one month, Measure FBS again

follow FBS value at step 1

HH

CHECK BMI** (IF > 18kg/m?)

IF > 126 mg/dl (> 7 mmol/l)
#Prescribe METFORMIN

#Prescribe METFORMIN pdbd
500mgonce aday  2PYP
500mg once a day <

IF > 126 mg/dl (>7 mmol/l)
Prescribe METFORMIN 500mg twice a day

‘ After three month, Measure FBS again

MONTHS

‘ After three month, Measure FBS again

IF > 126 mg/dl (>7 mmol/l)
Prescribe METFORMIN 500mg three time a day

IF > 126 mg/dl (>7 mmol/l)
ADD GLICAZIDE 80 mg” once a day

‘ After three month, Measure FBS again

IF > 126 mg/dl (>7 mmol/l) A
CHECK that patient is taking drugs regularly and correctly- m
if the case, REFER patient to Referral Hospital/ National Hospital

~

MANAGEMENT OF SEVERE HYPOGLYCAEMIA
(Plasma Glucose <70mg/dl or 3.5 mmol/l) or

SIGNS: excessive sweating, headache, sudden onset of tiredness or light headedness,
feeling weak, being pale, sudden feeling of excessive hunger, increased heart rate,
blurred vision, confusion

o [f conscious, give a sugar sweetened drink

o |f unconscious,

give 20-50 ml of 50% glucose (dextrose) IV over 1-3 minutes

: Contraindication of METFORMIN

BMI <18 kg/m?)

Renal impairment

Abnormal serum creatinine (>136mmol/l)
Diabetic Ketoacidosis

+ Contraindication of Sulfonylureas

Abuse alcohol

Intolerance to drug

Liver diseases

=B

: e Refer patient for diagnosis of diabetic
complications to RH/NH once in a year (eye,
¢ kidney, heart, sensory neuropathy)
. < o Examine feet for ulcer every visit
+ o Perform HbA1C testing at nearest health
facility once in every six months

* & Pregnancy or going to become pregnant

Avoid tobacco and alcohol

L)

Exercise 60 mins every day

REFER to Referral hospital (RH) or National hospital (NH) &
Give Gliclazide 80 mg two times a day for 3 days

Follow up after one month, Measure FBS again

IF > 126 mg/dl (> 7 mmol/l) IF < 126 mg/dl (< 7mmol/l)
REFER TO RH/NH COUNTINUE treatment of RH/NH

( )\
# Assess whether the patient is not on steroid medication and not
suffering from any infections before diagnosis and initiation of
treatment.
# Arrange PLASMA FASTING BLOOD GLUCOSE TESTING at the earliest,
after initiating treatment
Measure FBS every month for all DM patients, treatment
escalation is done once in 3 months if FBS > 126 mg/dl (> 7 mmol/l) Mo~3ms
at the third month of monitoring
**BMI s calculated by (weight in kg/height in meter x height in meter)
IF BMI is less than < 18kg/m?, refer to RH/NH to initiate treatment
If FBS or RBS is > 325 mg/dl (>18 mmol/l) at any point of time of treatment,
immediately refer to RH/NH
Send for URINE KETONE TESTING, PROTEINURIA TEST after initiation of
treatment
If Gliclazide 80 mg is not available, give available Sulfonylureas (Glimepiride
2mg or Glibenclamide 5mg)
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;i) &= & —
™M-t-EE-Ti~-W-0

N
THIS PROTOCOL IS CONTRAINDICATED FOR WOMEN
who are PREGNANT OR could become PREGNANT.

e Manage diabetes with hypertension as indicated by national

standard management guideline

» TARGET Diabetes control: <126 mg/dl or < 7 mmol/l or

<7% HbA1c
e CVD Risk Score > 20%
= add STATIN (Simvastatin 20mg),
= STATIN is contraindicated in women
who is pregnant or may become pregnant
o HEART ATTACK or STROKE, ever
= Add low dose Aspirin (75 mg) and STATIN (Simvastatin 20 mg)

o Check for Drug compliance at each visit
. o Educate patient about sign and symptoms of hypoglycemia

< o Tell patient to carry sugar candy or sugar always with them

. o Give diet chart to all patient

: e Dispense drugs for 30 days and give appointment after 4 weeks
¢ @ Advise patient to come to health facility 3 days prior to due date for drugs :
< Medications should be taken at the same time each day :

Reduce weight, if overweight
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during every visits

&

Reduce salt, under 1 tsp day

Eat less fried foods




